FINAL A=COM

Lee County

Countywide Wastewater
Management Plan

Septic Conversion

.

-
== : e s
R T T RN
- o | 1
i : L i s v-_:;l-h\‘\.-\" wze e e n W e
; LN T T A e TP | B = 1
- -~

Delivering a better world



Countywide Wastewater Management Plan FINAL

This report was prepared in accordance with our Agreement.

Respectfully Submitted,
AECOM Technical Services, Inc.

Approved by:

Digitally signed by Ronald R Cavalieri
O n a DN: cn=Ronald R Cavalieri, c=US,

o=Florida,

email=ronald.cavalieri@aecom.com

M s Reason: | agree to the terms defined by the
aV a | e r'l placement of my signature on this document
Date: 2023.03.21 15:53:10 -04'00

Ronald Cavalieri, P.E., BCEE
Project Director

Licensed Professional Engineer
[...]
expire in February of 2024 (FDEP, 2019a). Treated effluent is permitted to be discharged into the
Caloosahatchee River but is preferred to be used in land applications as reclaimed water. Reclaimed water is
either distributed to reuse customers within the facility’s reuse service area or delivered to customers serviced by
Fort Myers Beach WRF. A wastewater interconnect situated at the corner of Summerlin Rd and Bass Rd permits
the transfer of reuse flows to Fort Myers Beach WRF service area. Excess treated effluent may also be stored in
the facility’'s 2-MG storage tank. In addition to these permitted effluent options, deep well injection is anticipated
to be included in the future and will include a shared aquifer storage recovery system (Fiesta Village WRF White
Paper, n.d.).

Prepared for: Lee County AECOM
3-13



Countywide Wastewater Management Plan FINAL
Various facility improvements have previously been completed or are currently being pursued at Fiesta Village
WREF. Included among these improvements are the following, which are referenced from the Fiesta Village WRF
White Paper (n.d.):

e  Filter control upgrade construction. Includes e Construction of a new permanent centrifuge.
new valves, electrical wiring, and Includes new housing structure and
instrumentation replacement and relocation of sodium

hypochlorite station
e Installation of emergency screw pump bypass

e Reuse ASR Test well construction and piping
e Motor control center room upgrades design

o Replacement of mechanical parts for Clarifier

e Deep-injection well and reuse line design.
#2

Reuse line is to be shared with Fort Myers
Beach WRF

FORT MYERS BEACH WRF

The Fort Myers Beach WRF is a 6.0 MGD (AADF) activated sludge treatment plant located in Fort Myers Beach.
The facility was originally built in 1977 and currently operates and manages the southwest section of Lee County.
This service area includes parts of Estero Blvd as well as the areas around lona Rd and McGregor Blvd (Fort Myers
Beach WRF White Paper, 2019). The facility operates under FDEP Permit No. FLA144215 and is permitted to
accept biosolids from other LCU plants per its designation as a biosolids facility. The permit has been effective
since September 30, 2019 and has a duration of five years prior to expiration (FDEP, 2019b). Wastewater influent
is transferred to the facility via a capture and conveyance system consisting of 210 lift stations (LCU and private)
and 336,411 feet of force main (Black and Veatch, 2020).

Biological treatment at the facility is performed within four aeration basins with pretreatment consisting of influent
screening, grit removal, and flow equalization. Solids settling is provided by three secondary clarifiers prior to
filtration and subsequent disinfection via two chlorine contact tanks. With regarding to biosolids management,
process units include a gravity thickener, three aerobic digesters, and two belt filter presses (FDEP, 2019b). The
facility’s process flow diagram is shown below in Figure 3-9.

Figure 3-9: Process Flow Diagram of Fort Myers Beach WRF

2 aveass

S B | moesren | bistTes

[

From “Fort Myers Beach WRF White Paper”, June 2019.

Reclaimed water produced by the facility is directly distributed to reuse customers or stored in a 4.4-MG effluent
ground storage tank. During periods of low demand, reuse water is diverted to offsite percolation ponds with a
permitted capacity of 0.55 MGD (AADF), or to a 7.92 MGD (AADF) Class | underground injection well (FDEP,
2019b; Fort Myers Beach WRF White Paper, 2019).

Prepared for: Lee County AECOM
3-14



Countywide Wastewater Management Plan FINAL
Various facility improvements have previously been completed or are currently being pursued at Fort Myers
Beach WRF. Included among these improvements are the following, which are referenced from the 2019 Fort
Myers Beach WRF White Paper:

o Containment areas construction for secondary o Replacement of belt press

contaminants such as bleach and caustic soda .
o Replacement of equalization tank

Deep-Injection Well #2 design
: p-iny 9 o Improvements to odor control system

o Replacement of main switchgear
GATEWAY WRF

The Gateway WREF is located in Fort Myers and was originally built in 1991 as a DAVCO™ dual-path steel-ring
plant. In 2010, a separate conventional treatment plant was constructed in addition to the DAVCO™ plant, with a
permitted capacity of 2.0 MGD. As a part of the FDEP authorization to build the treatment plant, the DAVCO™ plant
was rehabilitated in 2017, and is individually capable of treating 1.0 MGD. In total, Gateway WRF has a permitted
capacity of 3.0 MGD (AADF) (Gateway WRF White Paper, n.d.).

The facility’s service area is comprised of the Gateway Service District area, JetBlue Park, as well as the RSW
Airport and its accommodating industrial park (Gateway WRF White Paper, n.d.). The capture and conveyance
system includes 33 lift stations (LCU and private) and 85,709 feet of force main. The service area does not include
any master lift stations and all lift stations individually direct flow to the facility (Black and Veatch, 2020). The facility
operates under FDEP Permit No. FLA014542 which has been active since August 18, 2021 and includes a 5-year
duration until expiration (FDEP, 2021).

For the 2.0 MGD plant, the headworks is comprised of two mechanical bar screens, a grit removal system, and an
odor control system. Two oxidation ditches and two secondary clarifiers provide biological treatment and solids
removal respectively. Secondary effluent undergoes filtration by three sand bed filters prior to disinfection via
sodium hypochlorite in a chlorine contact chamber (Gateway WRF White Paper, n.d.). For the 1.0 MGD plant, the
DAVCO™ treatment unit consists of an aerated outer ring compartment for biological treatment, and an interior
central-located clarifier for solids settling. Prior to entering the treatment unit, flow may pass through the main
plant’'s headworks or be bypassed entirely. Flow exiting the treatment unit follows the same remaining treatment
processes as the main plant (Gateway WRF White Paper, n.d.). A process flow diagram of the facility’s plants is
provided in Figure 3-10.

Figure 3-10: Process Flow Diagram of Gateway WRF

GATEWAY WWTP PLAN

sy PROCESS FLOW DIAGRAM
iy

o i — SOURCE, [NC.
! o

From “Gateway WRF White Paper”, n.d.

The facility’s sole form of effluent disposal is reclaimed water reuse via land application. Effluent flow is either
stored in the facility’s two reuse storage tanks or single reuse storage pond or distributed to reuse customers

Prepared for: Lee County AECOM
3-15



Countywide Wastewater Management Plan FINAL
within the facility’s 3.0 MGD (AADF) permitted capacity reuse service area (FDEP, 2021; Gateway WRF White
Paper, n.d.).

Various facility improvements have previously been completed or are currently being pursued at Gateway WRF.
Included among these improvements are the following, which are referenced from the Gateway WRF White
Paper (n.d.):

o Design and construction of a bleach containment area
o Design and construction of a canopy structure for the mobile centrifuge unit

o Gateway facility expansion project
PINE ISLAND WRF

The Pine Island WRF was built in 2001 and is located in St James City. The facility was originally built in Matlacha
in 1982 but was relocated to its current location on Pine Island in 2001. The facility’s design capacity is established
at 0.5 MGD. However, the recent removal of one of the on-site spray fields as a discharge site, restricted the
facility’s permitted capacity to 0.383 MGD (AADF) due to disposal limitations (Pine Island WRF White Paper, n.d.).
The facility is operated under FDEP Permit No. FLA176460 for an active duration of 5 years, having gone into
effect on September 30, 2019 (FDEP, 2019c). The service area of Pine Island WRF consists of Matlacha, Pine
Island, and a minor segment at the SW Pine Island Rd and Veterans Pkwy intersection (Pine Island WRF White
Paper, n.d.). Included within the facility’s capture and conveyance system are 40 lift stations (LCU and private) and
91,078 feet of force main (Black and Veatch, 2020). The lift stations direct flow to two master pump stations (Pine
Island WRF White Paper, n.d.).

The facility’s major process unit consists of a circular activated sludge treatment tank with outer-ring aerobic,
anoxic, and digester treatment compartments, and a central clarifier. The facility also possesses a stand-alone
clarifier, two disk filters, and two chlorine contact tanks with a sodium hypochlorite feed system (FDEP, 2019c). As
the facility does not possess an on-site biosolids dewatering system, aerobically digested solids are transported to
Fort Myers Beach WRF for further handling (Pine Island WRF White Paper, n.d.). A process flow diagram of the
facility is provided in Figure 3-11.

Figure 3-11: Process Flow Diagram of Pine Island WRF

M) Aow v

LINED REJECT
POND

From “Pine Island WRF White Paper”, n.d.

Prepared for: Lee County AECOM
3-16



Countywide Wastewater Management Plan FINAL
Effluent flow generated by the facility is stored in either a 0.5-MG reuse tank, a 1.0 MG reject storage pond, or a
10-MG reuse pond, reused as irrigation for the on-site spray fields, or disposed of in the 0.492 MGD (monthly
average daily flow) deep injection well shared with the Greater Pine Island Water Association (FDEP, 2019c; Pine
Island WRF White Paper, n.d.).

Various facility improvements have previously been completed or are currently being pursued at Pine Island WRF.
Included among these improvements are the following, which are referenced from the Pine Island WRF White
Paper (n.d.):

o Headworks rehabilitation and installation of new standby bar screen

o Drains installation for the facility’s reuse tank and aerobic digesters

HIGH POINT WRF

The High Point WRF is located in North Fort Myers with a permitted capacity of 0.025 MGD (AADF). The facility
was originally built in 1978 as a packaged treatment plant and operates under FDEP Permit No. FLA014491. The
operating permit has been active since December 17, 2015 and includes a 10-year duration until renewal is
required, although a capacity analysis report (CAR) is required on the 5th year of the permit's duration (FDEP,
2015; High Point WRF White Paper, n.d.). The service area of High Point WRF includes Sedgefield Rd, Sandy
Pines Cir, and a section of Wells Rd in North Fort Myers. The capture and conveyance system are comprised of
two lift stations which individually transfer flows to the facility (High Point WRF White Paper, n.d.).

The facility’s treatment process units consist of a single manual bar screen for pretreatment, seven aeration tanks
for biological treatment, two clarifiers/settling tanks for solids removal, a chlorine contact chamber for disinfection,
and three digesters for biosolids decomposition (FDEP, 2015). The facility does not possess an on-site biosolids
dewatering unit (High Point WRF White Paper, n.d.). A process flow diagram of the facility is provided in Figure 3-
12.

Figure 3-12: Process Flow Diagram of the High Point WRF

— — — BLOWER
#
AERATION AERATION AERATION AERATION AERATION AERATION
] # # s # #7
5000 GAL 5,000 GAL 5,000 GAL 5000 GAL 5000 GAL 5,000 GAL
BLOWER
a2
4 x CONTROL.
PANEL
AERATION DIGESTER DIGESTER DIGESTER CLARIFIER CLARIFIER
L #2 i w2 #
5,000 GAL. 5,000 GAL. 5,000 GAL, 5,000 GAL.
WhS WaS P
\ \ RASMUAS /;hSWAS
RAS — 4 -
O Q <
CHLORNE NaCIQ
1 CONTACT d
CHAMBER
‘SLUDGE HAUL OFF 4,590 GAL.
TO FMB WWTP
LEGEND INFLUENT TREATMENT
RAS - RETURN ACTIVATED SLUDGE FACKITY
by gl FORT MYERS BEACH (FMB) EFFLUENT T0
> WWTP EVAPORATION /
NaC10 - SODIUM HYPOCHLORITE PERCOLATION
PaNDS

From “High Point WRF White Paper”, n.d.

As the facility does not manage any reuse customers, effluent flow is retained in two on-site percolation ponds with
a permitted capacity of 0.025 MGD (AADF) (FDEP, 2015). The facility’s biosolids are transported to Fort Myers
Beach WRF for dewatering prior to composting (High Point WRF White Paper, n.d.).

No major facility improvements have taken place recently at High Point WRF. Staff have predominantly been
focused on preventative maintenance (High Point WRF White Paper, n.d.).

Prepared for: Lee County AECOM
3-17



Countywide Wastewater Management Plan FINAL

THREE OAKS WRF

The Three Oaks WRF is an extended aeration treatment facility in Fort Myers. The facility operates under FDEP
Permit No. FLA145190 with a permitted capacity of 6.0 MGD per AADF basis (White Paper for Three Oaks WRF,
2019). The operating permit expires on June 21, 2022 although LCU is currently within the renewal application
process. The permit renewal includes a substantial facility modifications application for proposed future plant
improvements that will increase the facility’s design capacity to 9.0 MGD (CDM Smith, 2021).

Three Oaks WRF services the southern section of Lee County extending south of Corkscrew Rd to north of Alico
Rd, and west of South Tamiami Trl to east of Ben Hill Griffin Pkwy. The facility also services areas east on Corkscrew
Rd (White Paper for Three Oaks WRF, 2019). The capture and conveyance system consists of 282 lift stations
(LCU and private) as well as 559,499 feet of force main (Black and Veatch, 2020).

Major process units at the facility include two mechanical bar screens, a manual bar screen, and a grit removal unit
for preliminary treatment, and four oxidation ditches for biological treatment. Solids settling is handled by five
secondary clarifiers, followed by filtration by four filters and disinfection within two chlorine contact tanks. Biosolids
handling involves three aerobic digesters and two belt filter presses (White Paper for Three Oaks WRF, 2019). A
process flow diagram of the facility’s existing treatment system is provided in Figure 3-13. The process flow
diagram also includes the proposed future plant improvements.

Facility effluent is stored among four storage tanks. Three Oaks WRF is permitted to use reclaimed water for land
application in areas consisting of golf courses, athletic complexes, residential areas, industrial, business,
commercial parks, as well as landscaping zones. The land application system has a permitted capacity of 6.0 MGD
AADF, the largest in Lee County. Treated effluent may also be disposed of via deep well injection through the
facility’s two Class | underground injection wells. The underground injection well system has a permitted capacity
of 6.0 MGD AADF (White Paper for Three Oaks WRF, 2019).

Figure 3-13: Process Flow Diagram of Three Oaks WRF

From “White Paper for Three Oaks WRF”, August 2019.

Various facility improvements have previously been completed at Three Oaks WRF. Included among these
improvements are the following, which are referenced from the Three Oaks WRF White Paper (2019):

o Headworks modification to accommodate flow o Maodification to the splitter box of Clarifier #1
distribution to planned future oxidation ditch and Clarifier #2 to accommodate Clarifier #3

o Addition of 30 HP brush aerator to Oxidation o Addition of 85-foot diameter secondary clarifier
Ditch #1 and Oxidation Ditch #2 to the oxidation ditches

Prepared for: Lee County AECOM

3-18



Countywide Wastewater Management Plan FINAL

o Installation of 1.5-MG Oxidation Ditch #4 o New belt filter press

o Clarifier splitter box installation to o New polymer feed and storage system
accommodate Oxidation Ditch #4 and planned

Oxidation Ditch #5 . Replacement of sodium hypochlorite storage

tanks and canopy, as well as addition of a
o Two 85-foot diameter secondary clarifiers to containment curb
accommodate Oxidation Ditch #4 and planned

Oxidation Ditch #5 o New shaftless screw conveyor for biosolids

conveyance to truck loading station
o New feed pump for belt press

FORT MYERS CENTRAL ADVANCED WWTF

The City of Fort Myers Central Advanced Wastewater Treatment Facility operates under FDEP Permit No.
FL0021261, with an expiration date of June 11, 2022 (FDEP, 2017a). The advanced wastewater treatment facility
as it is now, went on-line in 1985 and currently operates with an existing permitted capacity of 11.0 MGD AADF
(Malcolm Pirnie, Inc., 2005). Per an agreement with the City of Fort Myers, LCU diverts flows to Central Advanced
WWTF and may utilize up to 4.54 MGD of the facility’s permitted capacity (Black and Veatch, 2020). County flows
are transferred to the facility through two wastewater interconnects which are individually located at the Ballard Rd
pump station, and at the intersection of Palm Ave and Canal St, respectively (Malcolm Pirnie, Inc., 2005). The
capture and conveyance system of the facility’'s LCU service area includes 133 lift stations (LCU and private) and
273,695 feet of force main (Black and Veatch, 2020).

The facility’s headworks is comprised of two mechanical bar screens, a back-up manual bar screen, two vortex grit
removal systems, and an odor control system. Biological treatment is handled by two five-stage BARDENPHO™
nitrification-denitrification systems prior to solids settling via four secondary clarifiers. Basic disinfection for surface
water discharge is provided using sodium hypochlorite in a single chlorine contact basin. Additional treatment for
effluent reuse involves two disk filters and a disinfection system using sodium hypochlorite and two chlorine contact
basins. Biosolids are processed at the facility using six aerobic biosolids holding tanks and three belt filter presses
(FDEP, 2017a). A process flow diagram of FM Central Advanced WWTF is available below in Figure 3-14.

Figure 3-14: Process Flow Diagram of FM Central Advanced WWTF

FIVESPACE SIAIENRY FROCEST (18]

AL oeT avee. A = wawe
e S e

1-3) D \ \ \
s

= AR (1-3)

From “City of Fort Myers Central Advanced Wastewater Treatment Facility Capacity Analysis Report Update”,
April 2021, CDM Smith.

Per the 2017 FDEP permit, FM Central Advanced WWTF is permitted to discharge 11.0 MGD monthly average
daily flow into the Caloosahatchee River Estuary. The facility is also authorized to use treated effluent as reclaimed
water for land application. A maximum of 6.0 MGD AADF is permitted within the reuse service area per limitations
of the facility’s high level disinfection system. Reclaimed water use is permitted in areas consisting of athletic

Prepared for: Lee County AECOM
3-19



Countywide Wastewater Management Plan FINAL
complexes, golf courses, residential developments, landscaped areas, as well as retail nurseries, ferneries, and
sod farms. Furthermore, reclaimed water is also authorized for industrial uses, and at power plants.

Various facility improvements have previously been completed or are currently being pursued at FM Central
Advanced WWTF. Included among these improvements are the following, which are referenced from the facility’s
2018 FDEP Permit Revision:

o Belt filter presses and sludge cake conveyors o Replacement of bisulfite bulk storage tanks

replacement . '
P o Mechanical fine screens replacement

o Replacement of two aging polymer feed . .
o Replacement or repair of grit removal systems

systems
Aeration basin aerators replacement o Replacement of vertical shaft mixers in various
L] .
P BARDENPHO™ basins

o Alum storage tanks replacement

FORT MYERS SOUTH ADVANCED WWTF

The City of Fort Myers South Advanced WWTF operates a 5-stage BARDENPHO™ nitrification-denitrification
system as its primary means of biological treatment (Malcolm Pirnie, Inc., 2005). FM South Advanced WWTF has
an existing permitted capacity of 12.0 MGD (AADF), of which 6.96 MGD is authorized for use by LCU per an
agreement between the City and the County (Black and Veatch, 2020). The facility receives County flows via three
wastewater interconnects: one situated at Red Cedar Dr, one located at the intersection of Summerlin Rd and
Matthew Dr, and one at County LS 3358.The facility was originally equipped with the BARDENPHO™ treatment
system in 1985, and currently operates under FDEP Permit No. FL0021270. The permit expires on June 11, 2022
(FDEP, 2017b). The facility receives LCU flows from a capture and conveyance system network consisting of 201